
Spare Parts

14
16

13

8

3

6

2

5

4

1
01

15

9

7

12

11

a

9a

9c

9b 9d

15

800



No. Description Part Number
1 DIFFUSER See Diffuser & O-ring Kit

DIFFUSER & O-RING KIT (INCLUDES ITEM 1, 7 & 13x7) 801423

2 IMPELLER 801426

3 O-RING COLLAR UNION 702192

4 COLLAR UNION 2” See Barrel Union Kit

5 COLLAR UNION 2” SLIP See Barrel Union Kit

BARREL UNION KIT (INCLUDES 3,4 & 5)x2 801245

6 SCREW 5/16-14” x 1” See Pump Base Kit

7 ORING DIFFUSER U9-374

8 NUT 3/8” SS See Pump Fasteners Kit

PUMP FASTENERS KIT 801280

9 PUMP CASING  ASSEMBLY C176-71P

9a LID 17307-0111

9b O-RING LID 35505-1440

9c BASKET C8-58P

9d DRAIN PLUG & O-RING U178-920P

10 O-RING PUMP CASE U9-373

11 SCREW 8-32 x 22mm SS PHILLIPS HEAD See Diffuser & O-ring Kit

12 MECHANICAL SEAL 801428

MECHANICAL SEAL (25 pack) 800900

13 SCREW 3/8”UNC x 1” HEX SS See Motor Fasteners Kit

MOTOR FASTENERS KIT (INCLUDES ITEM 13x14) 801279

14 SEAL PLATE C3-184P

15 BASE See Pump Base Kit

BASE KIT (INCLUDES 14, 15 & MOTOR PAD) 801281

16 MOTOR 801301

MOTOR PAD See Pump Base Kit

Not Shown
PCB 800041

TOP COVER 800042

KEYPAD COVER 800043

16

Spare Parts
800



24

Replacement Parts

4

3

5

21
11

1
10

2
13

15

16

14

8

7
6

9

9a

9b

9c

9d

1500



25

No. Description Qty Part Number
1 DIFFUSER 1 See Diffuser & O-ring kit

DIFFUSER & O-RING KIT (INCLUDES ITEM 1,11&12x7) 1 801423
2 IMPELLER 1 801427
3 O-RING- COLLAR UNION 2 See Barrel Union Kit
4 COLLAR UNION 2” SLIP 2 See Barrel Union Kit
5 COLLAR UNION 2” 2 See Barrel Union Kit

BARREL UNION KIT (INCLUDES 3, 4, & 5) x2 801245
6 SCREW 5/16-14” x 1” 2 See Pump Base Kit
7 BASE 1 See Pump Base Kit

BASE KIT (INCLUDES 6, 7 & MOTOR PAD) 1 801281
8 NUT 3/8” SS 6 See Pump Fasteners Kit

PUMP FASTENERS KIT 1 801280
9 PUMP CASING ASSEMBLY C176-71P

9a LID 1 17307-0111
9b O-RING LID 1 35505-1440
9c BASKET 1 C8-58P
9d DRAIN PLUG & O-RING 2 U178-920P
10 O-RING PUMP CASING 1 U9-374
11 SCREW 8/32” X 22mm SS PHILLIPS HEAD 7 See Diffuser & O-ring kit
12 O-RING DIFFUSER 1 U9-373
13 MECHANICAL SEAL 1 801428

MECHANICAL SEAL (25 PACK) 800900
14 SCREW 3/8”UNC x 1” HEX SS 4 See Motor Fasteners Kit

MOTOR FASTENERS KIT (INCLUDES ITEM 3x4) 1 801279
15 SEAL PLATE 1 C3-184P
16 MOTOR + DRIVE 1 405707

MOTOR PAD 1 See Pump Base Kit
Not Shown
DRIVE 1 800047
FAN 1 800051
COWL 1 800050
KEYPAD COVER 1 800049
TOP COVER 1 800046
MOTOR ONLY 1 800048

Replacement Parts
1500


	Enviromax 800 Spares 1
	Enviromax 800 Spares 2
	EnviroMAX 1500 Spares 1
	EnviroMAX 1500 Spares 2

